



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ
Dilovası OSB Mahallesi Fırat Caddesi No: 18
Dilovası, Kocaeli / TÜRKİYE
www.effectis.com

DECLARATION OF TEST RESULTS

No: EEA – 1700 – 0057 – REV4

The fire resistance test was carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 05.07.2017 in accordance with the test standard:

BS 476-20:1987

“CKY - 01 Z - 02 Z”
FIRE AND SMOKE CONTROL DAMPER

FIRE RESISTANCE CLASSIFICATION	
Integrity	122 minutes
Radiation	122 minutes

Placed on the market by: CENKAY TEKNİK KLİMA HAVALANDIRMA SANAYİ İÇ VE DIŞ
TİCARET LİMİTED ŞİRKETİ
Fatih Mah. İnci. Cad. No:75 Sultanbeyli/İstanbul/TURKEY

Manufactured by: CENKAY TEKNİK KLİMA HAVALANDIRMA SANAYİ İÇ VE DIŞ
TİCARET LİMİTED ŞİRKETİ
Fatih Mah. İnci. Cad. No:75 Sultanbeyli/İstanbul/TURKEY

Onur DAĞ
Chief Technical Officer
16.09.2021

This document is a declaration of test results and does not represent any type of approval or certification of the product. All details related to product specifications and field of applications are described in the report No: RFTR17106.

